

Metal Plans Formulary Changes

Non-Formulary Medication	Formulary-Covered Alternative(s)	Effective Date(s)
Tyzeka	Entecavir & Viread	4/1/2017
Erypred suspension 200mg/5mL	Erythromycin ethylsuccinate suspension 200mg/5mL	7/1/2017
E.E.S. Gran suspension 200mg/5mL	Erythromycin ethylsuccinate suspension 200mg/5mL	7/1/2017
Epzicom tablets 600/300mg	Abacavir sulfate-lamivudine tablets 600/300mg	7/1/2017
Kaletra solution	Lopinavir-ritonavir solution 400-100mg/5mL	7/1/2017
Valcyte 50mg/1mL	Valganciclovir 50mg/1mL	7/1/2017
Tamiflu 30mg capsule	Oseltamivir 30mg capsule	7/1/2017
Tamiflu 45mg capsule	Oseltamivir 45mg capsule	7/1/2017
Tamiflu 75mg capsule	Oseltamivir 75mg capsule	7/1/2017
Virazole INH 6 gram	Ribavirin INH solution 6 gram	7/1/2017
Doribax inj. 250mg	Doripenem for IV infusion 250 MG	7/1/2017
Doribax inj. 500mg	Doripenem for IV infusion 500 MG	7/1/2017
Cubicin solution 500mg	Daptomycin for IV solution 500mg	7/1/2017
Nitrostat sublingual 0.3mg	Nitroglycerin SL tablet 0.3mg	7/1/2017
Nitrostat sublingual 0.4mg	Nitroglycerin SL tablet 0.4mg	7/1/2017
Nitrostat sublingual 0.6mg	Nitroglycerin SL tablet 0.6mg	7/1/2017
Benicar 5mg	Olmesartan 5mg	7/1/2017
Benicar 20mg	Olmesartan 20mg	7/1/2017
Benicar 40mg	Olmesartan 40mg	7/1/2017
Zetia 10mg	Ezetimibe 10mg	7/1/2017
Xopenex HFA INH	Levalbuterol INH 45mcg/puff	7/1/2017
Emend 40mg capsule	Aprepitant 40mg capsule	7/1/2017
Emend 80mg capsule	Aprepitant 80mg capsule	7/1/2017
Emend 125mg capsule	Aprepitant 125mg capsule	7/1/2017
Emend Pak 80mg & 125mg	Aprepitant capsule therapy pack 80mg & 125mg	7/1/2017
Vagifem tablet 10mcg	Estradiol vaginal tablet 10mcg	7/1/2017
Seroquel XR 50mg	Quetiapine SR 50mg 24-hour tablet	7/1/2017
Seroquel XR 150mg	Quetiapine SR 150mg 24-hour	7/1/2017

	tablet	
Seroquel XR 200mg	Quetiapine SR 200mg 24-hour tablet	7/1/2017
Seroquel XR 300mg	Quetiapine SR 300mg 24-hour tablet	7/1/2017
Seroquel XR 400mg	Quetiapine SR 400mg 24-hour tablet	7/1/2017
Cafergot 1/100mg tablet	Ergotamine with caffeine 1/100mg tablet	7/1/2017
Levetiracetam inj. 5mg/1mL	Levetiracetam in sodium chloride IV solution 500mg/100mL	7/1/2017
Levetiracetam inj. 10mg/1mL	Levetiracetam in sodium chloride IV solution 1000mg/100mL	7/1/2017
Levetiracetam inj. 15mg/1mL	Levetiracetam in sodium chloride IV solution 1500mg/100mL	7/1/2017
Azilect 0.5mg tablet	Rasagiline 0.5mg tablet	7/1/2017
Azilect 1mg tablet	Rasagiline 1mg tablet	7/1/2017
Cordran lotion 0.05%	Flurandrenolide lotion 0.05%	7/1/2017
Cordran ointment 0.05%	Flurandrenolide ointment 0.05%	7/1/2017
Cellcept inj. 500mg	Mycophenolate mofetil IV solution 500mg	7/1/2017
Millipred solution 10mg/5mL	Prednisolone sodium phosphate oral solution 10mg/5mL	7/1/2017
Veripred 20mg/5mL	Prednisolone sodium phosphate oral solution 20mg/5mL	7/1/2017